
 

 

UPDATED CAPACITY ANALYSIS REPORT 

FOR THE 

CITY OF ST. PETERSBURG 
SOUTHWEST WATER RECLAMATION FACILITY 

3800 54th Avenue South 
St. Petersburg, FL 33711 

Pinellas County 
 
 
 

FDEP Domestic WW Permit FLA128848-016-DW1/MR Exp. 08/16/12 
Master Reuse System Permit FLA012881-003-DW1/MR Exp. 03/26/13 
FDEP UIC Permit 0036855-008-UO/1M Exp. 06/30/15 

FDEP UIC Consent Order OGC File 92-0092 Exp. 12/22/10 
FDEP ASR Operating Permit 0036855-011-UO/5Q Exp. 07/28/16 

 
 
 

Prepared By: 
 

John Parks, P.E., Technical Support Manager 
Janet DeBiasio, Operations Specialist 

Ralph Craig, P.G., Hydrogeologist  
George K. Wise, Chief Operator 

 
 
 

Water Resources Department 
Water Reclamation Division 

 

1650 3rd Avenue North 
St. Petersburg, FL 33713 

 
 
 

February 2012 



 
SWWRF Capacity Analysis Report          February 2012
       

Page 2 of 32 

 

 

 

 

 

 

 

 

Intentionally Left Blank 

  



SWWRF Capacity Analysis Report February 2012 

UPDATED CAPACITY ANALYSIS REPORT 
SOUTHWEST WATER RECLAMATION FACILITY 

ST. PETERSBURG, FLORIDA 

PERMITTEE CERTIFICATION: 

Permittee is fully aware of, and intends to comply with, the recommendations and schedules 
included in the report. { 

Permittee: · ~4 
Ge e B. Cassady, P.E{:/ 
City of St Petersburg 
Water Resources Department 
1650 3rd Avenue North 
St Petersburg, FL 33713 
727 892-5600 

Chief Plant Operator: ~1<. Ww 
George K. Wise 

PROFESSIONAL ENGINEER CERTIFICATION: 

FL Wastewater License A-3188 
City of Petersburg 
Water Resources Department 
3800 54th Avenue South 
St Petersburg, FL 33711 
727 893-7 497 

The information contained in this report is true and correct to the best of my knowledge, the 
report was prepared in accordance with sound engineering principles, and I discussed the 
recommendations and schedules with the permittee or the permitte's delegated 
representative. 

Professional Engineer: -+....P..-----lf-----'---=:.~....:...;_ 
J n F. Parks, P.E. 
F orida PE - 39599 
City of Petersburg 
Water Resources Department 
1650 3rd Avenue North 
St Petersburg, FL 33713 
727 892-5629 

Page 3 of32 



 
SWWRF Capacity Analysis Report          February 2012
       

Page 4 of 32 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Intentionally Left Blank 

  



 
SWWRF Capacity Analysis Report          February 2012
       

Page 5 of 32 

 
 

SOUTHWEST WATER RECLAMATION FACILITY 
CAPACITY ANALYSIS REPORT 

 
 
 

TABLE OF CONTENTS 
 

 

Chapter  Page 
 
1 Introduction 7 
2 Existing Conditions 8 

Permitted Capacities 8 
Current Flow Data 2002-2011 9 
Seasonal Flow Variation 12 
Updated Flow and Loading 12 

3 Future Conditions 15 
Population and Flow Projections 15 

4 Summary and Conclusions 17 
 

Appendices 
 

A SWWRF and AWWRF Service Area Maps 19 
B SWWRF Site Plan 22 
C SWWRF Process Flow Diagram 24 
D SWWRF Process Tank Specifications 26 
E Reuse System Operating Protocol 29 
F Reclaimed Water Service Area 31 
 

  



 
SWWRF Capacity Analysis Report          February 2012
       

Page 6 of 32 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Intentionally Left Blank 
  



 
SWWRF Capacity Analysis Report          February 2012
       

Page 7 of 32 

 
1. Introduction 
 
This Capacity Analysis Report is an update to the previous report prepared by the City’s 
Water Resources Department on December 2004 during renewal of the Domestic 
Wastewater Facility Permit (Patricia J. Anderson, P.E.). The intent of this Report is to 
comply with the requirements of Chapter 62-600.405, F.A.C., Planning for Wastewater 
Facilities Expansion.  
 
The Southwest Water Reclamation Facility (SWWRF) is located at 3800 54th Avenue 
South, immediately west of US 19, as shown in Appendix A.  The SWWRF is a 20 million 
gallon per day (mgd) annual average daily flow (AADF) Type 1 complete mix activated 
sludge domestic wastewater treatment plant.  The plant is a dual train facility with 
wastewater entering the plant by both force main and gravity lines.  The wastewater from 
the force main is pumped directly to the headworks structure while the gravity line flows 
first to the 40 mgd influent pump station.  The headworks has two mechanically cleaned 
fine bar screens and a manually cleaned by-pass bar screen prior to grit removal.  There 
are also two in-plant recycle pumping station that returns various side stream flows back 
to the headworks of the plant for treatment.  These side streams include filter backwash, 
belt press filtrate and gravity belt thickener filtrate. 
 
Flow from the headworks can be split between the two treatment trains called the old and 
new plants. The process units for the old plant are rated for 4 mgd and include two 
circular aeration basins with a combined volume of 0.65 mg and two secondary clarifiers 
with a combined volume of 0.65 mg.  The new plant which is rated for 16 mgd consists of 
two rectangular aeration basins with a total volume of 4.03 mg and three secondary 
clarifiers with a total volume of 3.85 mg, four manually backwashed deep bed dual media 
filters with a total surface area of 5,624 square feet and a dual channel chlorine contact 
chamber of 0.47 mg using liquid sodium hypochlorite for disinfection. 
   
The residuals treatment system consists of one gravity belt thickener, three anaerobic 
digesters with a total volume of 2.32 mg operated at mesophillic temperatures (95 to 102 
degrees F), and two belt filter presses.  The Class B biosolids from the filter presses are 
hauled off-site to Florida Department of Environmental Protection (FDEP) approved land 
application sites.   
 
Reclaimed water storage is provided in the 10 mg and 5 mg ground storage tanks. A 
project in FY 2012 will allow effluent not meeting quality standards can be sent to the 5 
mg storage tank and returned to either the filters or the head of the plant for additional 
treatment.  Reclaimed water produced in excess of demand is directed to the to the deep 
injection well system.  Reclaimed water can also be stored in the aquifer storage and 
recovery well which provides a seasonal storage element.  A site plan is provided in 
Appendix B, a process flow diagram in Appendix C and the process tank specifications 
are in Appendix D. 
  
 

  



 
SWWRF Capacity Analysis Report          February 2012
       

Page 8 of 32 

 
2. Existing Conditions 
 

Permitted Capacities 
 
The SWWRF is permitted as a 20.0 MGD Type I activated sludge sewage treatment 
plant, with chlorinated effluent to a public access urban reuse irrigation system. Deep 
well injection is used as the backup effluent disposal method. 
 
 
Treatment 20.0 MGD 
Residuals No Permit Capacity Required* 
Reuse System 52.65 MGD (AADF Total System) 
Deep Well Injection 27.0 MGD 
ASR Well 1.2 MGD (Typical, no limit in permit) 
Residuals Disposal No Permit Capacity Required* 
 
(*) Residuals disposal site capacity is limited by the nitrogen and heavy metals loading 
rate per Chapter 62-640 FAC. 
 
 
Basis of Capacity 
 
Population1 Design 
 
Population Equivalent 216,450 
Average Daily Flow, gal/cap/day 92.4 
 
 
Loadings Design 
 
CBOD5, mg/L 200 
Suspended Solids, mg/L 220 
 
 
Domestic Flows Design 
 
Average Daily Flow, MGD 20.0 
Peak Daily Flow Design Capacity, MGD 40.0 
CBOD5 Loadings, lbs/day 33,360 
Suspended Solids, lbs/day 36,696 
CBOD5 Loadings beginning 2012, lbs/day 2  35,000 
Suspended Solids beginning 2012 lbs/day2 41,070 

 
1Southwest WRF Service Area Population based on City of St Petersburg Development 
Services Traffic Analysis Zones, 2009 - Published in the 201 Facilities Plan Update April 
2010.  Average daily flow per capita is from actual flow data from the discharge monitoring 
reports for years 2006-2010. 
2Aeration Conversion Project BODR, Boyle Engineering 2005 



 
SWWRF Capacity Analysis Report          February 2012
       

Page 9 of 32 

Current Flow Data 2002-2011 
 

Monthly Average Daily Influent Flow (MGD) 

Year 2002 2003 2004 2005 2006 2007 2008 2009 2010 2011 
January 9.51 15.74 9.28 8.70 8.01 8.29 7.85 8.31 9.69 8.36 
February 9.79 11.78 10.01 8.45 8.30 9.14 9.29 8.49 9.09 8.91 

March 9.66 13.72 10.18 9.95 8.03 7.91 10.22 8.38 10.31 9.02 
April 8.81 13.73 9.33 8.77 7.73 7.96 9.12 8.27 10.72 11.92 
May 8.24 12.26 7.91 8.69 7.34 7.24 6.88 9.12 8.77 9.28 
June 8.53 13.79 7.11 9.45 7.93 7.87 6.98 9.19 8.61 8.54 
July 9.95 12.46 9.15 11.74 8.42 8.24 9.94 11.27 10.15 10.80 

August 11.63 15.45 11.45 9.30 8.73 9.95 10.09 10.88 12.61 11.59 
September 12.85 15.81 15.56 8.18 11.14 8.50 9.03 12.97 10.05 13.97 

October 9.99 11.73 11.82 8.27 8.20 7.84 9.45 10.03 8.54 11.68 
November 9.67 9.81 9.46 8.26 6.07 7.36 8.66 9.48 8.20 9.48 
December 16.14 9.33 8.68 8.25 6.67 7.21 8.48 10.06 7.78 8.55 

  
         

  
Design 20.00 20.00 20.00 20.00 20.00 20.00 20.00 20.00 20.00 20.00 

Min 8.24 9.33 7.11 8.18 6.07 7.21 6.88 8.27 7.78 8.36 
Max 16.14 15.81 15.56 11.74 11.14 9.95 10.22 12.97 12.61 13.97 

Average 10.40 12.97 9.99 9.00 8.05 8.13 8.83 9.70 9.54 10.17 
 

 

 

 

0 

4 

8 

12 

16 

20 

24 
Jan-02 

Jan-03 

Jan-04 

Jan-05 

Jan-06 

Jan-07 

Jan-08 

Jan-09 

Jan-10 

Jan-11 

Fl
ow

 (M
G

D
) 

Date 

Monthly Average Daily Influent Flow 

Inf. Flow Design 



 
SWWRF Capacity Analysis Report          February 2012
       

Page 10 of 32 

 

Three-month Average Daily Influent Flow (MGD) 
 
Year 2002 2003 2004 2005 2006 2007 2008 2009 2010 2011 

January 9.86 13.85 9.47 8.94 8.17 7.01 7.47 8.48 9.74 8.11 
February 9.57 14.55 9.54 8.61 8.18 8.03 8.12 8.43 9.61 8.35 

March 9.65 13.75 9.82 9.03 8.11 8.45 9.12 8.39 9.70 8.76 
April 9.42 13.08 9.84 9.06 8.02 8.34 9.54 8.38 10.04 9.95 
May 8.90 13.24 9.14 9.14 7.70 7.70 8.74 8.59 9.94 10.07 
June 8.53 13.26 8.12 8.97 7.67 7.69 7.66 8.86 9.37 9.91 
July 8.91 12.84 8.05 9.96 7.90 7.78 7.93 9.86 9.18 9.54 

August 10.04 13.90 9.23 10.17 8.36 8.69 9.00 10.45 10.46 10.31 
September 11.48 14.57 12.05 9.74 9.43 8.90 9.69 11.71 10.94 12.12 

October 11.49 14.33 12.95 8.59 9.36 8.76 9.52 11.29 10.40 12.42 
November 10.84 12.45 12.28 8.24 8.47 7.90 9.05 10.82 8.93 11.71 
December 11.93 10.29 9.99 8.26 6.98 7.47 8.86 9.86 8.17 9.90 
  

         
  

Design 20.00 20.00 20.00 20.00 20.00 20.00 20.00 20.00 20.00 20.00 
Min 8.53 10.29 8.05 8.24 6.98 7.01 7.47 8.38 8.17 8.11 
Max 11.93 14.57 12.95 10.17 9.43 8.90 9.69 11.71 10.94 12.42 

Average 10.05 13.34 10.04 9.06 8.20 8.06 8.73 9.59 9.71 10.10 
 

 

 

 

 

0 

4 

8 

12 

16 

20 

24 
Jan-02 

Jan-03 

Jan-04 

Jan-05 

Jan-06 

Jan-07 

Jan-08 

Jan-09 

Jan-10 

Jan-11 

Fl
ow

 (M
G

D
) 

Date 

Three Month Average Daily Influent Flow   

Flow Design 



 
SWWRF Capacity Analysis Report          February 2012
       

Page 11 of 32 

 

Annual Average Daily Flow (MGD) 

 

 

Monthly, Three-Month and Annual Average Daily Flow (MGD) 

 

  

0 

4 

8 

12 

16 

20 

24 

2002 

2003 

2004 

2005 

2006 

2007 

2008 

2009 

2010 

2011 

Fl
ow

 (M
G

D
) 

Year 

Annual Average Daily Influent Flow 

Inf. Flow Design 

0 

4 

8 

12 

16 

20 

24 

Jan-02 

Jan-03 

Jan-04 

Jan-05 

Jan-06 

Jan-07 

Jan-08 

Jan-09 

Jan-10 

Jan-11 

Fl
ow

 (M
G

D
) 

Date 

 
Monthly, Three Month and Annual Average Daily Influent Flow 

Annual Avg Monthly Avg 3 Month Avg Design 



 
SWWRF Capacity Analysis Report          February 2012
       

Page 12 of 32 

Seasonal Flow Variation 
The AADF and the maximum three-month daily influent flow to the facility is shown below 
for the period from 2002 through 2011.  The month when the maximum three-month 
average daily flow occurred is listed along with its ratio to the annual average daily flow for 
that year.  The flow varies seasonally and is normally highest during the middle to the end 
of the summer rainy season, August to October (month listed is the end of the 3-month 
maximum period).  The ratio of the maximum three-month average daily flow to the 
annual average daily flow is 1.16 for the years 2002 through 2011. 

 
Influent Flow Variation (MGD) 

Year 2002 2003 2004 2005 2006 2007 2008 2009 2010 2011 Average 